DANISH
TECHNOLOGICAL
INSTITUTE
AVK International A/S Teknologiparken
. ) Kongsvang Allé 29
AFtn.. Lgrs Sindal Jensen 8500 B &
Bizonvej 3 Denmark
Skovby Phone +45 72 20 20
DK6484 Galten info@dti.dk
www.dti.dk
Denmark

4 July 2016

Confirmation of witness test of Supa Lock connections
Dear Sir

This document confirm:
1. The AVK Supa Lock 32 mm non-thread connection fulfils the requirements of the
tightness test defined below
2. DTI has witnessed the execution of tightness testing in the premises of AVK
TECH in Galten, Denmark.

The test result is valid for the joint as integrated part in any fitting as long as the
jointing dimensions and materials are the same.

The full description and report of the testing can be found in the AVK test report.

AVK Holding / Tech Test report
Supa Lock ™

Prototype test with certification
May 2016

DTI witnessed the full vacuum and internal pressure test as well as start up and finish of
the 24,000 cycle test.

Further the logged test data were carefully inspected for pressure, time and number of
cycles.

The cycle time as well as the low and high pressure were within normally accepted
tolerances.

The number of cycles were significantly over the required minimum 24,000.

The test was carried out according to the tightness requirements in EN 545 and EN
14525,

The manometers used were calibrated according to AVK procedures.

DTI confirm that the description of the test pieces, the execution of the test and the
results reported in the test sheet signed by DTI are correct.

Best regards,

Vagn Salling Poulsen, Consultant, Installation and Calibration
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Project description

Prototype test of Supa Lock™ DN32 connection according to Test Sheet Rev.No.03 and Qualification Test as
found in this report. Test is performed with DTl (Danish Technological Institute ) as witness. DTl is a
certified independent institute, more info can be found on www.dti.dk.

The tests are defined in order to check critical functions as a basic requirement for prototype approval.

The Supa Lock™ product range is designed with socket and spigot ends. As the socket/spigot is identical for
all products in the range, random products were chosen for testing

The spigot end can either be in ductile iron (coated) or brass (un-coated). The socket end is in ductile iron
(coated).

Products used for test:

Item no. 1090801032064 - Spacer DN80 with 2 x SL32 outlets, mounted with standard blind flanges
Item no. 10600302324 — Threaded connector of brass SL32 / Pr. 1 4"

Item no. 1060000032464 - Blind plug SL32

Product specification

Threadless connection system DN32.

Socket ends in ductile iron, and spigot ends in brass or ductile iron.

All ductile parts coated with 250 to 450 micron to ensure functionality and tightness.

Sealing between socket and spigot consists of two @7 mm O-rings, securing 100 % and durable tightness.
Lock of spigot in socket when installed is secured by specially designed safety retainer in POM.
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Test

Supa Lock™ DN32 prototype tests according to 04.063 Qualification Test Report Test Sheet rev.3,

performed to prove function.

Vacuum test start.

DTl inspection during vacuum test.
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48 bar / 2 hour test.
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24.000 cycle test 9 Bar (low) to 18 Bar (high) pressure with 5 sec. hold time.
Data logged in PLC for verification of pressure, time and number of cycles.
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DTl verifies test set-up and data logging.

Comments

All Items used for test are from first production / prototype batch.
Produced and coated according to agreed specifications and drawings.
POM safety retainer is from O-series production.

Conclusion
All tests agreed for Supa Lock™ passed without any comments.
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Test sheet

Workshop test sheet, documented and signed by DTI.

SZSHTNI pue SpgN3 01 Juipiodde jeried 513

seLuuag
O Shly GO0g-Xa
62 iy BuensBuoy) “ussyediborouyar “Lod s+ € - ;
sjeune pue Aioug HOdai/10 udis + £ "0U 153 Jo Uumop Inys :omi Aeg
aimpsuj jesjBojoulssy ysiueq £'0U 358] UEIS + 7 ‘T "OU 1531 Wiopad 3uo Aeg
N PNEILd
f,
\M\N\ e 7
>3 ‘2woN ZENQ d¥D ONINE Y207 ¥dNS :uendudsag  #9¢7E£0000090T :*ON wal| “8nid pung 1
w\ A ‘2j0g JBIT T dY/ZE1S SSvHE "dvay L4 juonduasag  pzeEz0£0090T *ON way “J01depy peasyl T
“annssu] (p216ojouysaL ysiuoal 9T/0TNG LNO 1SXZ HLIM 08 3DVdS ‘uonduasag  p90ZE0TOS060T +*ON wasy ‘safueyy pung yum 0gNQ sadeds T
Aq paunifuod ynsas pup passaupm 515aj :dnjas 158
/
Q\..&N Y aeyes| ON| 0wy wooy| apAD000TZ| BTIRG|  ioiem €
. - "BWR POH I35 §
N\\ \Y& N v adeyeal oy ‘dwa) wooy INoH sr|  Jaiem Fi
: X
W\n\V\WN \/ﬂ %km \QI % \%]v 'Jeq 800 28ueyd ainssaud wnuwixepw ‘dwal wooy JNOH 7 8'0-| wnnoep 1
22 \._.mm eq| pajied| passed jsa1jo puajel 3533 jo uels je uonduasag| ainjessdwa) awiLfisa) leg| EIpap| ‘ou s
i \n&\\ 3INssald |enjdoy|  aJnssaid |eny Juonipuoy ainssalgd

£0'ON'A3Y 9TOZ-1dY-9Z AT MNAY

‘193Ys 3531 X017 vdnsS

Page 7 af 7






